



CERTIFICATE OF ANALYSIS

Item: ACID YELLOW 73

Lot No: 170424

ITEM	STANDARD	RESULT
Shade	similar	similar
Strengthen %	97-103	100.0
Residues 60mesh %	≤ 5.0	1.22
Moisture %	≤ 8	6.85
Max Wave Length nm	490	490
Heat Resistance °C	≤ 210	≤ 210

I